
                                  

8997
Dr. Aqsa

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. 024/025 Dated: ( ASTM C39 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 3000 Psi (1:2:4) 29 1 2025 6Diax12 --- 14.4 75 5941 --- Non Engraved

2 3000 Psi (1:2:4) 29 1 2025 6Diax12 --- 13.8 46 3644 --- Non Engraved

3 3000 Psi (1:2:4) 29 1 2025 6Diax12 --- 14 53 4198 --- Non Engraved

4 4000 Psi (1:2:4) 14 2 2025 6Diax12 --- 14 70 5545 --- Non Engraved

5 4000 Psi (1:2:4) 14 2 2025 6Diax12 --- 14 68 5386 --- Non Engraved

6 4000 Psi (1:2:4) 14 2 2025 6Diax12 --- 14.4 75 5941 --- Non Engraved

7 3000 Psi (1:1.2:3) 14 2 2025 6Diax12 --- 14 77 6099 --- Non Engraved

8 3000 Psi (1:1.2:3) 14 2 2025 6Diax12 --- 14.4 79 6257 --- Non Engraved

9 3000 Psi (1:1.2:3) 14 2 2025 6Diax12 --- 14 75 5941 --- Non Engraved

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Project: 4-Storey Commercial Building Construction (Frame Structure) E-1 Block, Valancia Society, Lahore.

28.28

Sr. No.

---

Area of

---

28.28

28.28

---

28.28

---

28.28

28.28

28.28

28.28

28.28

---

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Sulman
Material Manager, BH Consultants, Garden Town, Lahore.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

7576

Wet 
Weight

27/02/2025 in dry/wet condition

04/03/2025

27/02/2025
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04/03/2025

Remarks
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Weight

SizeCasting Date* Water 
Absorpti
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A carbon copy for 
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8889
Dr. Aqsa

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. 882/Sd-6th Dated: ( BS 3921** )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 ZS --- --- --- 8.9 x 4.4 x 3 3755 3325 40 2288 12.93 ---

2 ZS --- --- --- 8.9 x 4.5 x 2.9 3550 3200 42 2349 10.94 ---

3 ZS --- --- --- 8.8 x 4.4 x 2.9 3660 3365 40 2314 8.77 ---

4 ZS --- --- --- 9 x 4.4 x 3 3880 3460 42 2376 12.14 ---

5 ZS --- --- --- 9 x 4.4 x 3 3820 3390 39 2206 12.68 ---

6 ZS --- --- --- 9 x 4.4 x 2.9 3725 3315 41 2319 12.37 ---

7 --- --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Mark*

04/03/2025

Remarks

Dry 
Weight

SizeCasting Date* Water 
Absorpti
on (%)(Sq. in)

7577

Wet 
Weight

12/02/2025 in dry/wet condition

04/03/2025

31/01/2025

X-Section

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Sub Divisional Officer
Buildings Sub Division No. 6, Lahore

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

---

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

Project: Addition Alteration to Facilitation Center in Front Office in Punjab Civil Secretariat, Lahore.

---

Sr. No.

---

Area of

---

---

---

---

39.6

---

39.16

40.05

39.6

39.6

38.72
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9013
Dr. Aqsa

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. RE/NKB/RCC-45 Dated: ( BS 1881-116 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1
Slab 4th Floor 

(1:1.5:3)
30 1 2025 6x6x6 --- 9 85 5289 --- Engraved

2
Slab 4th Floor 

(1:1.5:3)
30 1 2025 6x6x6 --- 9 90 5600 --- Engraved

3
Slab 4th Floor 

(1:1.5:3)
30 1 2025 6x6x6 --- 9.2 108 6720 --- Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Project: Construction of 07-Storey Residential Block Having Minimum 100 Rooms with Attached Bathroom 
Facilities at Gurdwara Janamasthan, Nankana Sahib.

---

Sr. No.

---

Area of

---

---

---

---

---

---

36

36

---

---

36

---

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Engr. M. Imran
Resident Engineer, Master Consulting Engineers Pvt. Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

7578

Wet 
Weight

28/2/2025 in dry/wet condition

04/03/2025

26/02/2025

X-SectionMark*

04/03/2025

Remarks

Dry 
Weight

SizeCasting Date* Water 
Absorpti
on (%)(Sq. in)

ORIGINAL
A carbon copy for 
the report has 
been retained in 
the lab for record.



                                  

8995
Dr. Aqsa

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. Nil Dated: ( BS 1881-116 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1
Plinth Beams 
1~4/A~C, C-20

17 2 2025 6x6x6 --- 8.2 46 2862 --- Non Engraved

2
Plinth Beams 
1~4/A~C, C-20

17 2 2025 6x6x6 --- 8.4 56 3484 --- Non Engraved

3
Plinth Beams 
1~4/A~C, C-20

17 2 2025 6x6x6 --- 8.4 50 3111 --- Non Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Project: Construction of Compressor Room U-29, 22 Km Off Ferozepur Road, 5-km Nishat Avenue Lahore.

---

Sr. No.

---

Area of

---

---

---

---

---

---

36

36

---

---

36

---

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Ammad Hassan
Civil Department, Nishat Mills Ltd. Dyeing & Finishing Plant Lahore.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

7579

Wet 
Weight

27/2/2025 in dry/wet condition

04/03/2025

26/02/2025

X-SectionMark*

04/03/2025

Remarks

Dry 
Weight

SizeCasting Date* Water 
Absorpti
on (%)(Sq. in)

ORIGINAL
A carbon copy for 
the report has 
been retained in 
the lab for record.



                                  

8999
Dr. Aqsa

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. NL/CT/005 Dated: ( BS 1881-116 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 RCC Slab, C-24 19 1 2025 6x6x6 --- 9 110 6844 --- Non Engraved

2 RCC Slab, C-24 19 1 2025 6x6x6 --- 8.8 63 3920 --- Non Engraved

3 RCC Slab, C-24 19 1 2025 6x6x6 --- 9 105 6533 --- Non Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Project: Construction of Fabric Godown Extension. 21 Km Ferozepur Road, Lahore.

---

Sr. No.

---

Area of

---

---

---

---

---

---

36

36

---

---

36

---

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Mr. Arfan Nazir
Manager Civil, Nishat Linen Pvt. Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

7580

Wet 
Weight

27/2/2025 in dry/wet condition

04/03/2025

27/02/2025

X-SectionMark*

04/03/2025

Remarks

Dry 
Weight

SizeCasting Date* Water 
Absorpti
on (%)(Sq. in)

ORIGINAL
A carbon copy for 
the report has 
been retained in 
the lab for record.



                                  

9009
Dr. Aqsa

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. ARE/JHE-SWJ/MC-21 Dated: ( BS 1881-116 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 (1:1.5:3) 18 1 2025 6x6x6 --- 8.2 51 3173 --- Engraved

2 (1:1.5:3) 18 1 2025 6x6x6 --- 8.2 49 3049 --- Engraved

3 (1:1.5:3) 18 1 2025 6x6x6 --- 8.2 39 2427 --- Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Mark*

04/03/2025

Remarks

Dry 
Weight

SizeCasting Date* Water 
Absorpti
on (%)(Sq. in)

7581

Wet 
Weight

28/2/2025 in dry/wet condition

04/03/2025

28/02/2025

X-Section

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Assistant Resident Engineer
16 City of Project, Package # I (Jhelum) MM Pakistan Pvt. Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

---

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

Project: Construction of Storm Water Drainage Facilities in Jhelum (Walls)

---

Sr. No.

---

Area of

---

---

---

---

---

---

36

36

---

---

36

ORIGINAL
A carbon copy for 
the report has 
been retained in 
the lab for record.



                                  

9009
Dr. Aqsa

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. ARE/JHE-SWJ/MC-20 Dated: ( BS 1881-116 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 (1:1.5:3) 15 2 2025 6x6x6 --- 8.2 41 2551 --- Engraved

2 (1:1.5:3) 15 2 2025 6x6x6 --- 8.2 51 3173 --- Engraved

3 (1:1.5:3) 15 2 2025 6x6x6 --- 8.2 48 2987 --- Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Mark*

04/03/2025

Remarks

Dry 
Weight

SizeCasting Date* Water 
Absorpti
on (%)(Sq. in)

7582

Wet 
Weight

28/2/2025 in dry/wet condition

04/03/2025

28/02/2025

X-Section

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Assistant Resident Engineer, 
16 City of Project, Package # I (Jhelum) MM Pakistan Pvt. Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

---

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

Project: Construction of Storm Water Drainage Facilities in Jhelum (Slab)

---

Sr. No.

---

Area of

---

---

---

---

---

---

36

36

---

---

36

ORIGINAL
A carbon copy for 
the report has 
been retained in 
the lab for record.



                                  

9009
Dr. Aqsa

To:

Our Ref. No. CL/CED/ Dated: Test Specification

Your Ref. No. ARE/JHE-SWJ/MC-22 Dated: ( BS 1881-116 )

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: Tested on:

Ultimate Ultimate

load Stress

DD MM YYYY (in) (Kg/ gms) (Kg/ gms) (Imp.Tons) (psi)

1 (1:1.5:3) 17 1 2025 6x6x6 --- 8 34 2116 --- Engraved

2 (1:1.5:3) 17 1 2025 6x6x6 --- 8.2 82 5102 --- Engraved

3 (1:1.5:3) 17 1 2025 6x6x6 --- 8.2 85 5289 --- Engraved

4 --- --- --- --- --- --- --- --- --- --- ---

5 --- --- --- --- --- --- --- --- --- --- ---

6 --- --- --- --- --- --- --- --- --- ---

7 --- --- --- --- --- --- --- --- --- ---

8 --- --- --- --- --- --- --- --- --- --- ---

9 --- --- --- --- --- --- --- --- --- --- ---

10 --- --- --- --- --- --- --- --- --- --- ---

11 --- --- --- --- --- --- --- --- --- --- ---

12 --- --- --- --- --- --- --- --- --- --- ---

13 --- --- --- --- --- --- --- --- --- --- ---

14 --- --- --- --- --- --- --- --- --- --- ---

15 --- --- --- --- --- --- --- --- --- --- ---

16 --- --- --- --- --- --- --- --- --- --- ---

2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as comprerssive strength

1.The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
2.The test results are recommended to  be interpreted in the light of above factors by the engineer.

Mark*

04/03/2025

Remarks

Dry 
Weight

SizeCasting Date* Water 
Absorpti
on (%)(Sq. in)

7583

Wet 
Weight

28/2/2025 in dry/wet condition

04/03/2025

28/02/2025

X-Section

Landline: 042-99029245 & 042-99029202                    Mobile: 0307-0496895

Assistant Resident Engineer, 
16 City of Project, Package # I (Jhelum) MM Pakistan Pvt. Ltd.

Civil Engineering Department
University of Engineering and Technology, Lahore. Pakistan

Plain and Reinforced Concrete Laboratory

---

Supervisor (Lab) Director/Dy. Director Concrete Laboratory

Note: Above results pertain to the unsealed samples supplied to the laboratory

Witnessed by:  

---

---

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

1. * as engraved on the specimens (if any)

Project: Construction of Storm Water Drainage Facilities in Jhelum (Bed)

---

Sr. No.

---

Area of

---

---

---

---

---

---

36

36

---

---

36

ORIGINAL
A carbon copy for 
the report has 
been retained in 
the lab for record.
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